Abrasion test report

1.TEST Sample : LG Interior film CW(with clear top layer), EL (without clear top layer) 2.TEST Method : JIS K 7204 CS-17 CS-17 Abrasion wheel, 1 Kg loading weight 5000 cycles

Cycle	CW	EL
0	a de la dela	
30	-	Start to wear off
1000		
	No visual change	
2000	No visual change	
3000	No visual change	
4000	Start to wear off	
5000	Printing layer worn off	

Notice:

The information provided on this sheet represents typical properties and does not constitute a specification. No liability will be accepted for errors and omissions and in no circumstances shall LG Hausys, Ltd. be liable for any loss or injury arising directly or as a consequence of the publication of this data sheet. All LG Hausys, Ltd. vinyl sold subject to our conditions of sale. LG Hausys, Ltd. also retains the right to change sizes and specifications of products without prior notice.

